INSTRUCTION MANUAL

®
@] O @
©EIe
o(0)o
O OO Q O O
o(0)o
©OIe
O ©
— @
o) @
©

IXBRESS;
www.rc-xpress.com






Tumbuckle M3 x 39mm
XP-10I5

Turnbuckie M3 x 29mm
XP-10i56

4.8mm Ball End 10mm Thread
XP-10I51

4.8mm Ball End 6mm Thread

XP- 10149

4.8mm Ball End 5mm Thread
XP-10i48

I5mm

4.8mm Fial Type Ball End I15mm
XP-10636

10mm

4.8mm Flat Type Ball End 10mm
XP-10634

=

Composite Anti-Roll Bar Ball Joint
XP-10652

For Fronl Camber Link

i )| TR -

For Sleering 15mm 27mm

6mm é 6mm

For Servo I5mm

For Anti-Roll Bar

4.8mm Ball End
10mm Thread

10mm

XBERESS

Pag e ' www.rc-xpress.com



ELUTE :
ZASTa ;1] Z 2. Gear Diff Assembly

Bevel Gears 18T
XP-10009

Bevel Gears 10T
XP-10009

Gear Diff Cross Pin
XP-10009

—

XP-10i25

Bearing i0 x 15 x 4mm
XP-40065

1

Pin 2 x 9.8mm
XP-40069

Spacer 5 x I5 x 0.4mm
XP-10i81

©)

Spacer 3.6 x 9.5 x 0.2mm
XP-10i82

XP-10600

Fiat Head Screw M2.5 x 8mm
XP-40044

O-ring 25 x Imm
XP-10i183

Diff Gasket
XP- 10179

Alu Gear Diff Outdrive Adapler

Composite Adjustment
Ball-Bearing Hub
XP-10i07

Gear Differential Case
XP-ioo08

Gear Differential Cover
XP-10008

Silicone Gear Differential X-RING 5x2mm

% Alu Gear Diff Outdrive Adapler

O-ring 25 x Imm

Pin 2 x 9.8mm

Bevel Gears 10T

Spacer 3.6 x 9.5 x 0.2mm @

O

Gear Diff
Cross Pin

Nole The Direclion

Low Grip

300000cs}

High Grip
1.5g Diff Oil

I Million cst

Composile Adjustment Bail-Bearing Hub

Bearing 10 x I5 x 4mm S@%

Composite Adjustment Bali-Bearing Hub

==

Page 2

XERESS

www.rc-xpress.com



Spur Gear 64P 96T
XP-40082

Center Pulley Caver
XP-10644

Center Puliey A
XP- 10644 0Oplional XP-10629

S
e

\ey

Spur Gear Adaplar
XP-10688

© 1

Center Pulley Post
XP-i0698

Round Head Screw RM3 x 6mm
XP-40037

Bearing 5 x 8 x 2.5mm
XP-4006!

A Caulion Use Threadiock
Round Head Screw M3 x 6mm

@ 9

A Caulion

Bearing 5 x 10 x 3mm

O

©

Bearing 5 x 8 x 2.5mm @

Cenler Pulley A

©
@ 5x7x0.2mm
y

/Add CA Glue to each hole \

oP

Kit

oP

oP

64P Spur Gear

High Compasite Spur Gear 64P 94T
XP-40i22

High Composite Spur Gear 64P 96T
XP-40082

High Compaosite Spur Gear 64P 98T
XP-4008i1

High Composite Spur Gear 64P 100T
XP-40i21

Bearing 5 x 8 x 2.5mm

Different spurs may have

different thicknesses,

add enough shims lo remove

all play bul ensure mavement
is still smoaoth.

@ Bearing 5 x 10 x 3mm
XP-40063
Center Pulley Post
5 x 7 x 0.1mm Spacer
XP-40i17
5 x 7 x 0.2mm Spacer
XP-40086
poce 3 XPRESS
age www.rc-xpress.com



Baltery Slopper
XP-10180

Flal Head Screw FM3 x I2mm
Bearing 3 x 6 x 2.5mm

XP-40060
Spacer 3 x 5 x 0.2mm

Bearing 3 x 6 x E@m\@\

Spacer 3 x 5 x 0.2mm

Spacer 3 x 5 x 0.2mm
P-40066

Alu Shim 3 x 5.5 x Imm
XP-10119 / XP-10240

O O M

Moalor Mount XP- 10687

Fiat Head Screw FM3 x i2mm
XP-40050

‘ A Caulion

Please Nole The Direclion

il

R

i

i

Bearing 3 x 6 x 2.5mm

Spacer 3 x 5 x 0.2mm

Flat Head Screw FM3 x I2mm

A Caution Use Threadlock
Round Head Screw M3 x 6mm

Flal Head Screw
FM3 x 6mm

Round Head Screw RM3 x 6mm
XP-40037

Round Head Screw RM3 x 8mm
XP-40038

3mm Graphile Servo Mount Plale
XP-10716

Aluminum Servo Side Moun}
XP-10727

No Electronics are included

Round Head Screw
RM3 x 6mm

4.8mm Ball End

6mm Thread QW
A Caulion
@ Servo Horn

From Servo Link
Flal Head Screw FM3 x 6mm Round Head Screw RM3 x 8mm
XP-40046 | |

Servo Horn 25T for Fulaba
XP-10i163

3mm Graphite
Servo Mount Plale

Aluminum Servo
Side Mounf

Qag,

Round Head Screw RM3 x 6mm

Page 4

XBERESS

www.rc-xpress.com



Aluminum Dual Servo
Saver Arm 18.5mm
— XP-10650

Alu Shim 3 x 5.5 x Imm
XP-10119 / XP-10240

Bearing 5 x 8 x 2.5mm
XP-40061

Bearing 3 x 6 x 2.5mm
XP-40060

Round Head Screw RM3 x 6mm
XP-40037

Flal Head Screw FM3 x 6mm
XP-40046

- Alu Lower 2-Piece Suspension
Holder XP-10i23

Diagonal Offset
Use either 0.5 or imm Io shift the roll cenler
in a diagonal direction from the cenler.

7 @)
5

ey

&,

Lower Suspension Mount Spacer 0.5mm
XP-10726

0.5
O
0.5
O
5 0.5 5 0.5

Aluminum FR One Piece Suspension Moun}

XP-10637
U||[= 8

Brass FR One Piece Suspension Maun}
XP-10638

From Servo Link

‘ A Caulion

XQ 10 Aluminum Steering Plate
For Dual Servo Saver
XP-10651 Optional XP-10745

4.8mm Ball End
6mm Thread

Bearing

Alu Shim
3x55x Imm

For Dual Servo Saver

Eccentric Bushing Sef

o2

XP-10127

Alu Lower 2-Piece Suspension Holder

Horizonlal Offsel
Choice of either 0.5 or I mm offsel from center

3x6x2.5mm

XQ 10 Aluminum Steering Plale

4 N

Round Head Screw
M3 x 6mm

Bearing
5x8x2.5mm

Bearing @
5x8x2.5mm

Aluminum Steering Pos}

For Dual Serva 5aver

11.5mm

I —
Round Head Screw

M3 x 6mm

)

Flal Head Screw
FM3 x 6mm g

8

8
I[= || @ el )

www.rc-xpress.com



Bag G and Screw Bag

7

Separale Bulkhead Type A
XP-10588

Separale Bulkhead Type A

&
8

&

Flal Head Screw M3 x 6mm

I

Separale Bulkhead Type B

XP-10589
Fial Head Screw M3 x 6mm
XP-40046

8

XP-10557

Brass/Graphite Lower Bulkhead Plale FOR XQ 10 F/R

Brass

Separale Bulkhead
i Type A

8

Flal Head Screw M3 x 6mm %

Optional

Graphite

Page 6

IXERESS

www.rc-xpress.com



Fial Head Screw FM3 x 6mm
XP-40046

Fiat Head Screw FM3 x 10mm
XP-40049

|

Round Head Screw RM3 x 8mm
XP-40038

Separale Upper Bulkhead h
Type B

Camberlink

Mount Rear

Round Head

% Screw
RM3 x 8mm

Bag F, H and Screw Bag ‘

Nole: Flat surface of the
camberlink mount faces
upwards

XQ 10 Separate Upper Bulkhead Type
XP-10563

XP-10558

Camberlink Mounl Rear
XP-10i31

Camberlink Mount Fronk
XP-10i05

gkaund Head Screw RM3 x 8mm

XP-10731

Round Head
Screw

RM3 x 8mm Camberlink

Mounlt Rear

Nole: Flal surface of the
camberlink mount faces
upwards

=<

Bando Kevlar Drive Bell Front 3x249mm

A\

Fial Head Screw
FM3 x I0mm

Fiat Head Screw

;

FM3 x 6mm

&

Flal Head Screw
FM3 x 10mm

Flal Head Screw
FM3 x 6mm

Geparafe Upper Bulkhead
<>

upwards

Nole: Fiat surface of the
camberlink mount faces

Separale Upper Bulkhea}

Camberlink
Mount Front

Round Head Screw RM3 x 8mm

g Round Head Screw
RM3 x 8mm

XBERESS

www.rc-xpress.com




[ ]
NN

0/ /s

\; 0 =
4

74K

% Flal Head Screw FM3 x 6mm

Screw Bag

E
E
o
x
m
g
S
y
[
b=}
8
S
]
w

XP-40046

QY /A (A
AW Ak X /4
N 7 BTN =
|\ R \ g
DN

P
g@%@

Page 8




M 9. Top Deck Assembly

Round Head Screw M3 x I6mm

Bell Tensioner

XP-10163 Bearing 3 x 6 x 2.5mm
Bearing 3 x 6 x 2.5mm @\@ﬁ
XP-40060

Flanged Bearing 3 x 6 x 2.5mm
XP-40126

Spacer 3 x 5 x 0.2mm
XP-40066

Bell Tensioner @

Nul 3 x 5.5mm
Round Head Screw RM3 x 6mm

XP-40037

Round Head Screw RM3 x 8mm
XP-40038

Round Head Screw

0 om3 x 16mm XP-a0042

Round Head Screw RM3 x 6mm

2N Nut 3 x 5.5mm
K[H XP-40067 High Flex Setup (Default)

No Flex Selup

3x5x02mm

0

AW\

)..

= Composile Upper Deck Collar !
@ For Flex Elimination g Round Head Screw RM3 x 8mm | Round Head Screw
- XP-10739 Oplional XP-10683 RM3 x 8mm
Spacer |
— 3x5x0.2mm
] @ \ Spacer
‘ @ 3x5x0.2mm
. Round Head Screw .
Ma_fnr Mount Past With Flange )| RM3 x 6mm | Composite
XP-10738 = Upper Deck
Flanged Bearing | Collar
L 3x6x2.5mm @ % | @ Spacer
|
\
|

SN

)
S D
S Motor Mount Post
With Flange

.
8

| E—
X

K
6

2mm Graphite Front Top Deck
XP-10733

XBERESS

Pag e 9 www.rc-xpress.com



Bag F, G, Carbon and Screw Bag

Flanged Bearing 3 x 6 x 2.5mm
XP-40126

Spacer 3 x 5 x 0.2mm
XP-40066

Round Head Screw RM3 x 6mm
XP-40037

Round Head Screw RM3 x 8mm
XP-40038

Motor Mount Post

| N—y

XP-10738

Low Flex Setup (Defaull)

Round Head Screw
RM3 x 6mm

Composile Upper Deck Collar
For Flex Eliminalion

XP-10739 Oplional XP-10683

3x5x02mm

High Flex Setup
Round Head Screw | Round Head Screw
RM3 x 8mm ‘ RM3 x 8mm
| [}
Spacer | Spacer
3x5x0.2mm | 3x5x0.2mm
Composile < | Flanged Bearing
Upper Deck | 3x6x2.5mm
Coilar >
Spacer |
\
\
\
\
|

2mm Graphite Top Deck Rear
XP-10714

Low Flex Selup (Defaulh) Medium Low Flex Selup

Round Head Screw
RM3 x 6mm

Round Head Screw

g g RM3 x 6mm

Composile Upper Deck Stiffener -
XP- 10643 0Oplional XP-10566 ~

Spacer
3x5x D.Emrg

Moltor Mount Post
With Flange

«fF

IXERESS,

Page 10 www.rc-xpress.com



Composite Steering Block
Right

XP-10109

Optlional XP-10247

Composite Steering Block
Left

XP-10109

Optlional XP-10247

Composite Steering
Biock Plale Right
XP-10i09

\ Optional XP-10247

Composite Sleering
Block Plate Left
XP-10i09

Oplional XP- 10247

Bearing 5 x 10 x 3mm
XP-40063

Bearing 5 x 10 x 4mm
XP-40064

Alu Wheel Hub Red
XP-10i129
Optional XP-200I5 , XP-20016

Pin 2 x 9.8mm
XP-40069

\‘N ““J\W‘l i

Round Head Screw M3 x 8mm
XP-40038

Cap Head Screw M 1.6 x 4mm
XP-10i29

Hex Sel Screw M3 x 2mm
XP-4005i

5 x 7 x 0.2mm Spacer
XP-40086

Steel 2 x I2mm Flatspol Pin
for Universal
XP-4007i1

Driveshaft Protector Blade
XP-10i28

Steel Double Joint Universal Shaft
XP-10i66
Oplional XP-10334

Compoaosile Steering
Biack Piale Left

Bearing <
5x 10 x4mm |

Cap Head Screw
M1.6 x 4mm

Alu Wheel Hub Red

N ,@ Bearing 5 x 10 x 3mm
i\

5] Composite Steering Black Left

Steel Double Joint
Universal Shaft

5 x 7 x 0.2mm Spacer

Hex Sel Screw
M3 x 2mm — |

Steel 2 x 12mm
Flatspol Pin —__

Driveshaft
Prolector

Threadiock Blade

5 x 7 x 0.2mm Spacer

Bearing 5 x 10 x 3mm

Pin

Composite Steering Block Right N

Composile Steering
Block Piale Right

Bearing

5x 10 x 4mm
Cap Head Screw

MI.6 x 4mm

Alu Wheel Hub Red

2 x 9.8mm y

Page II

IXBRESS

www.rc-xpress.com



Composite C Hub 4 Degree L (Strong)
XP- 10604 Optional XP-10598

Composite C Hub 4 Degree R (Strong)
XP- 10604 Optional XP-10598

ﬂ )

Suspension Pivol Pin 3 x 42mm
XP-i0i39

. JTT

3mm Ouler Suspension Pin w/ Groove
XP-10602

Ol

Alu Shim 3 x 5.5 x Imm
XP-10119 / XP-10240
(i

Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M4 x I0mm
XP-40056

(A

Hex Sel Screw M3 x 8mm
XP-40054

@

Hex Sel Screw M3 x 8mm

3mm Ouler Suspension w/ Groove

g

Sel Screw M3 x 3mm

Hex Sel Screw M4 x I0mm

1 3mm

Front Compaosite Suspension Arm
(Strong)

Suspension Pivol Pin
3 x 42mm

P

Hex Sel Screw M3 x 8mm

C Hub Upright Pivat Pin

3mm Flal Spot Suspension

Suspension Pivol Pin 3 x 42mm

Composile C Hub 4 Degree L (Strong)

€

Sel Screw M3 x 3mm

IXERESS)

www.rc-xpress.com



EXELLTE;

AT [1]7 13. Knuckle Assembly

Bag I and Bag Spacer

King Pin Collar
XP-10i64

O[]
Ol
[ o

Alu Shim 3 x 5.5 x Imm
XP-10119 / XP-10240

King Pin
XP-10i64

V% 4.8mm Ball End 10mm Thread
@ Alu Shim 3 x 5.5 xImm

King Pin Collar

4.8mm Ball End 10mm Thread

Alu Shim 3 x 5.5 xImm

King Pin Collar

King Pin

King Pin

Page 13

IXBERESS

www.rc-xpress.com



center in a diagonal direclion from

the center

]
wn
o
£
=
3
m
o
S
§
=]
x]
w

Nk
1)\S
u i g N
8 Y A0
& | [ Ee
- = LN o1
G g8 G
i< 8 L
=0 sB VAw
S ¢ 8§
C g wa
& Y
25 € N:ﬂ. P
< n € \\\\\V/
P E/
Yoaa 7
n 3 =
1n E S\
' NE
- > X //'\
5 & m > N/ X
m A
a8 £ s
< E n 3
88 3 S
55 - S
B8 B
u 0 (Y]
2 E T
Um ﬂ
§E <

Default Setup

Page 14

o alll

W Jjoo

Oﬁg

Alu Front Lower I-Piece Suspension Holder — FF

Alu Shim 3 x 5.5 x Imm

coll )

lional

Joo

10127
ioigg

Oﬁﬁ

Brass Front Lower i-Piece Suspension Hoider — FF

XP-

Flal Head Screw M3 x 6mm

XP-40046
Eccentric Bushing Sel

XP-101i8 / XP-10240
XP-

Alu 5him 3 x 5.5 x Imm

XP-10114
Ol




’ ¥ E;
ZA S5y = I5. Rear End Assembly

Bag I, Spacer , Bearing and Screw ‘
4.8mm Ball End 6mm Thread
@ Bearing 5 x 10 x 4mm
XP-40064 14mm
’ Alu 5him 3 x 5.5 x Imm

Alu Wheel Hub T ?

XP-10i29
% 5mm 6mm é

From Rear Camber Link

Pin 2 x 9.8mm
L1 xp-40069

@ H Alu S5him 3 x 5.5 x Imm ‘
XP-10119 /7 XP-10240 | i

[ ) Bearing
5x 10 x 4mm

Bearing
5 x 10 x 4mm

Suspension Pivol Pin 3 x 42mm
XP-10i39

Rear Axle
XP-10576

Composile Rear Upright
(Strang)

Alu Wheel Hub

Pin 2 x 9.8mm

Cap Head Screw M 1.6 x 4mm

Composite Rear Upright (Strong)
XP-10605 Optional XP-10599

Hex Sel Screw M4 x I0mm Composile Suspension

Alu 5him 3 x 5.5 x Imm

i Sel Screw M3 x 3mm
XP-40052 %
Composile Suspension
I Arm Rear (Strong) Hex Sel Screw M3 x 8mm
3mm Ouler Suspension Pin w/ Groove / = 0 Alu Shim 3 x 5.5 x Imm
XP-i0602 Pl N 2 Alu 5him 3 x 5.5 x Imm

Suspension Pivol Pin 3 x 42mm

Composite Suspension Rear (Strong)
XP-10606 Oplional XP-10597

UM

Hex Sel 5i M4 x 10,
X:,-(ll DEDS ;rew xiUmm Sel Screw M3 x 3mm

Hex Sel Screw M3 x 8mm
XP-40054

3mm Outer Suspension Pin

Sel Screw M3 x 3mm w/ Groove

3mm Ouler Suspension Pin
w/ Groove

roge 15 XPRESS

www.rc-xpress.com




www.rc-xpress.com

XERESS

Page 16

]
o (5
g \f@:q
2} 11} S R
m gfl /7 0
5 £ 2y / N7
t § //@/ 0 0
[¥]
= 8 0 0
S} 0
£ & 0 0
£ g ( 0 ,
sm £ / 0 y y
8 s - 0 ; &=
- AJ/.&.W\\J
TN ) 0N e
m .m mw 5 -al. 'J X \ \‘\‘A 3 ._\-,,.
oS Tf 23 S (AN INDS
M.wmr. $2 qma"m.a.. & \\“f
- o o Qc ] E
DL = 38 = 0 Cc &
s3SE I Rl =) g ©
mYy Py [ T 0o 3
53c£ & 258 g @ﬁg .
= << \n =
N e = E
Y L $ EX
L .
® [l
=) * In
bl
0 )
E Y
U N3 &
n (I 5
wn o
(Y]
< Q
o a
c o
w 7 y
- g
o [ 2y
[V 58
- = o
o W - o L.m —
: B=LEY: 3 )
m v MO m mm. 7
2 g 2 IRE ] -
M_ © g O S
n
& 5 ® T
- 0 E c K=}
O =]
o] I E 9 g
n u o Eg = 3
Q. [v] x .-Dl_ mq p $
n & m \n <N Q a
- = M g i y
o g [ I P 4
7] @ 2 g _ _ 3 gy @ &
o © ) 3g 3 ) O ERT: Sl )= z8
O EE== oo g9 O o €8 — £a — & N
: IS[@E Y : /8 R T Sl
| a2 A o O = [— 1
m I I T W > @ < x — mm




E;

ZASTa i [1]Z 17. Anli-Roll Bar Assembly

Bag K , Bearing and Screw Bag

Sel Screw M3 x 3mm

Anli-Roil Bar 1.3mm Fron}
XP-10177 :

Bearing
3x6x2.5mm

\ e[}

Alu Anli-Roli

Bar Bushing
Anli-Roll Bar 1.3mm Rear
XP-10177
Sel Screw M3 x 3mm
Sel Screw M3 x 2mm € S
Bearing
3x6x2.5mm

Alu Anti-Roll
Bar Bushing

D

\V‘
\\\)\? I
VS

e/

V/Al

il Sel Screw M3 x 2mm
XP-4005i

) Sel Screw M3 x 3mm
XP-40052

f Bearing 3 x 6 x 2.5mm
‘ XP-40060

@ Alu Anli-Roll Bar Bushing
XP-i0i52

roge 17 XPRESS,

www.rc-xpress.com



L2

' T E;
ZAS Ty [0] > 18. Shocks Assembly

@ Long Travel Short Shock Compasile
[¢]

Shaock Top Connecter

e=———r XP-10724

*‘.\}’ Long Travel Short Shock
,,./ Lower Conneclor XP-10724

Alu Short Shock
Adjuslable Nut

Alu Short Shock Cap
XP-10578

Alu Lower Shorl Shack Cap
XP-10579

Alu Short Shock
Adjuslable Nut
XP-10580

Cycle The Shock Shaft in a Upwards
And Downwards Molion To Bring
The Air Bubbles Onlop Of The Shock

Long Travel Aluminum Short Piston

Shock Body XP- 10725

- — — — "

]

)

\

i
H‘” Progressive Aluminum Short
Shock Body XP- 10718 |

_L'lpﬁﬂnal_l

\‘\H Alu Short Shack Cap

=———
|‘E 42
|%| =

r

B e
Shart Shock Shaft ong Travel Short Shock
XP-10582
ower Conneclar

Long Travel Short Shack Compasile

Shock Top Connecter
;F".’ 7:;,:;5":" Shack Absorber

) Inslall the shock Membrane

bladder slowly on
an angle as

Shock Absorber Membrane shown.

XP-10i47

E-Clip 2.5mm

@ H XP-40057
Shack X-Ring
XP-10601

0 Ring For Short Shock Spring
Adjust Nut
XP-10607

©

Shaft Cover
XP-10i159

rooe 18 XPRESS

www.rc-xpress.com



Short Spring Relainer
XP-10724

b i
Shock Spring Medium 1 ”'““imﬁnm’l"w )
Silver %\m\mm““
XP-10i69 —
Optional

XP-10168 (Soft)
XP-10i70 (Stiff)

Body Height Adjuster
Support
XP- 10561

Body Clip
XP-10055

Body Clip
Round Head Screw M3 x Bmm

XP-40037
N

@)

@)

©)

©)

o /

g Rear Body Post
XP- 10561

@)

©)

©)

@ Alu Shim 3 x 5.5 x Imm
XP-10119 / XP-10240

Eﬂ[m Pivol Ball 5.5 mm
XP-i0i21

Round Head Screw
M3 x 8mm

WA

Round Head Screw
M3 x 6mm

XQ 10 Shock Tower Rear 3.0mm Graphilte
( Short Shock )
XP-10560

IXBRESS

Page 19 WWW.IC-Xpress.com



XERESS

www.rc-xpress.com

g E A
& > < ANSSAN
IS £ 3/?)// A
83 Gw SN0 DINAY f@
[ 2 x SSARWW Y. 4 2
EE Im o\ s=
EQ o & (o). ‘&wsb\h \
i 23 i} N T On) :
0 £5 F o < 5
B B = g @\
BE 58 Qg - E
TrE F Ex S
da «L U m Hx
i
[ £ TS
x
L =)
% )
9 A 3 x
A <m
PN
N/ TN SO
( \ < 0 0 ) [
0 /4 am E
A Y @
P 7 (] Hﬂm.- ot
7 \ T ] pw_
o 7 A ) W.J = 5
e - == 8 2 E
ﬂ ﬂB
m@ ..m mx
m
S TS
T

Composite Lipo
Battery Backstop

R . O O
E B £
o =] 8
¥ ] -

d S
o £ £ E E
[ Ly E € o
] o § £ € m > ™M
® 2d = x 5 Eo 2 S
& :X o n |OOC % 3 s
- ] o Q (Y] g
€ oS N > H in = 5 g N
g SO T S, 8¢ & APY

U (] S
& 35 8y 8, §3a mN  Bn Em T
= I I £ 1n EQ x = X % (
- Sm n n g P S = Q = [=] &/ \
- 85 ¥8 _ &8 % o8 — &8 BS = E§ 4
(=) E - Y - Y =0 @ n S = } 3G
] oo -8 m o o d 20 s = oo
[w i~ T T n < X X < X =

Page 20



Body Height

Adjusler Support
Limited Edition Fronkt
Aluminum Bumper Plale D)
Lower Bumper RN .
XP- 10561 5 Body Clip
5
o
o
-J 3
< 3
= Front Brass (31 gl XP-10723 N
. S §
Limited Edilion Front Aluminum Bumper Plale r ? E p
XP-10736 | T (<]
\ /'
|
| Body Clip (%
D:[] OOOOOOO\OOOOOOOO% |
Front Body Post Body Clip Position |
XP- 10561 \
L - ) Front Brass (58g]
(o
Flal Head Screw FM3 x I10mm
- - D
Foam Bumer Foam Bumer
XP- 10721
Body Height Adjuster Support
XP- 10561 <
Body Clip
XP- 10055
N)
N
§)
Flal Head Screw FM3 x 6mm p
XP-40046 ' b
& o | Front Body Past
Flal Head Screw FM3 x 8mm N
XP-40048 X
Front Body Post p
Flal Head Screw FM3 x I0mm P’
XP-40049
O
S Lower Bumper
Front Brass (58g)
O XP-10722
&
<
é g Flal Head Screw
FM3 x 8mm
@ %f Head Screw FM3 x 6mm
§7 Flal Head Screw
FM3 x 8mm
page XPRESS

www.rc-xpress.com



I Double Sided Tape Nol included 1
Round Head Screw M3 x 6mm

I ESC Not Included 1

I Tires Nof Included 1

Assembly

Fffwﬁu@l%

Lock Nut 7mm

IXERESS,

www.rc-xpress.com

Page 22

I Pinion Not Included 1

g
3
G
w
n
n

& 3 R
,. > / 56 4.
A) /,\4= /
Qoocooasy E:Soow\ ¢ \\\\\M

S
o B
>
o 3
[¥)
= =
g 2
o) =
h=] I~
g S 3 5
m m Ig 3 @
= B §3 2 -
- 0 = u
Q 29 S Q £
S =29 m X 5
rl =3 =
8% n
2
[ 9

Lock Nut 7mm




n i [0) = Parts List

XQ10F Original Parts XQ@10F Original Parts

Model Number Product Name Model Number Product Name
XP-10008 Gear Differential Case and Cover XP-10644 Composite Center Pulley Set For XQ 10 (A/B)
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10650 Aluminum Dual Servo Saver Arm 18.5mm 2pcs
XP-10011 Gear Differential Repair Parts XP-10651 X310 Aluminum Steering Plate For Dual Servo Saver
XP-10022 Gear Differential Set XP-10652 Composite Anti-Roll Bar Ball Joint 4pcs
XP-10055 Body Clips 20pcs XP-10672 Aluminum Anti-Roll Bar Bushing
XP-10105 Front Camberlink Mount 2pcs XP-10698 Center Pulley Post For FM1S
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10713 XQ310F 2.25mm Graphite Main Chassis
XP-10109 Composite Steering Block Pair XP-10714 XQ310F 2mm Graphite Top Deck Rear
XP-10114 Aluminum FF Lower 1 Piece Suspension Mount XP-10715 XQ310F 2mm Graphite Top Deck Type A
XP-10118 Aluminum Shim 3x5.5x1.0mm Red 20pcs XP-10716 XQ310F 3mm Graphite Servo Mount Plate
XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs XP-10721 Foam Bumer Light For FM1S
XP-10121 5.5mm Pivot Ball 8pcs XP-10722 Front Brass (58g)
XP-10123 Aluminum 2 Piece Suspension Mount 2pcs XP-10727 Aluminum Servo Side Mount
XP-10124 Aluminum RR Lower one Piece Suspension Mount XP-10730 Keviar Drive Belt Front 3x249mm
XP-10125 Aluminum Gear Diff Outdrive Adapter 2pcs XP-10733 2mm Graphite Front Top Deck
XP-10127 Eccentric Bushing Set XP-10736 XQ10F Limited Edition Front Aluminum Bumper Plate
XP-10128 Driveshaft Protector Blade 8pcs XP-10738 Motor Mount Post With Flange
XP-10129 Aluminum 5mm Wheel Hub Red 2pcs XP-10739 Composite Upper Deck Collar For Flex Elimination
XP-10131 Rear Camberlink Mount 2pcs
XP-10139 3.0mm Suspension Pivot Pin 4pcs XQ10F Option Parts
XP-10147 Shock Membrane 8pcs Model Number Product Name
XP-10148 4.8mm Ball End 5mm Thread 10pcs XP-10167 Steel Universal Shaft Rear 2pcs
XP-10148 4.8mm Ball End Bmm Thread 10pcs XP-10168 Soft Spring Pair Black 2pcs
XP-10150 4.8mm Ball End 8mm Thread 10pcs XP-10170 Stiff Spring Pair Pink 2pcs
XP-10151 4.8mm Ball End 10mm Thread 10pcs XP-10171 Progressive Shock Spring Soft 2pcs
XP-10155 Ball Bearing Anti-Roll Bar Set 6pcs XP-10172 Progressive Shock Spring Medium 2pcs
XP-10156 Steel Turnbuckle 29 mm 4pcs XP-10173 Progressive Shock Spring Stiff 2pcs
XP-10157 Steel Steering Turnbuckle Set XP-10174 Progressive Shock Spring Set Bpcs
XP-10159 Composite 1.1mm Piston Spacer Set XP-10176 Anti-Roll Bar 1.2mm Front and Rear 2pcs
XP-10160 Shock O-RING 8pcs XP-10178 Anti-Roll Bar 1.4mm Front and Rear 2pcs
XP-10163 Composite Servo Horn Belt Tensioner Set XP-10191 Aluminum Rf One Piece Suspension Mount
XP-10164 C Hub King Pin Set 2+2 XP-10192 Aluminum Adjustable Battery Stoppers
XP-10166 Steel Double Joint Universal Shaft 2pcs XP-10193 Aluminum Spring Retainer
XP-10169 Medium Spring Pair Silver 2pcs XP-10194 Aluminum FR One Piece Suspension Mount
XP-10177 Anti-Roll Bar 1.3mm Front and Rear 2pcs XP-10196 Brass RF One Piece Suspension Mount
XP-10179 Gear Differential Gasket 5pcs XP-10197 Brass FR One Piece Suspension Mount
XP-10180 Composite Battery Stopper Set and Layshaft Bearing Holder Set XP-10198 Brass 2 Piece Suspension Mount
XP-10181 Gear Differential Spacer 5x15.5x0.4mm 10pcs XP-10198 Brass FF 1 Piece Suspension Mount
XP-10182 Gear Differential Spacer 3.6x9.5x0.2mm 10pcs XP-10200 Brass RR 1 Piece Suspension Mount
XP-10183 Silicone Gear Differential O-RING 25x1mm 10pcs XP-10220 Camberlink Stiffener set
XP-10184 Silicone Gear Differential O-RING 5x2mm 10pcs XP-10222 Graphite Option Steering Knuckle Plate 2pcs
XP-10186 Brass Chassis Balancing Weights 15g 10g 4pcs XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10243 Graphite 2.25mm Upper Bumper Holder
XP-10237 4.8mm Ball End Bmm Thread 4pcs xp-10251 4.8mm Flat Type Ball End 15mm 4pcs
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10252 4.8mm Flat Type Ball End 13mm 2pcs
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10253 4.8mm Flat Type Ball End 10mm 4pcs
XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs XP-10254 4.8mm Low Profile Ball End Set
XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs XP-10255 Camber Stiffener Link Ball End
XP-10364 Aluminum Anti-Roll Bar Bushing (2+2) XP-10264 Composite Spool 38T Set
XP-10558 X310 Separate Upper Bulkhead Type B XP-10265 Composite Spool Cups 2pcs
XP-10559 X310 Shock Tower Front 3.0mm Graphite [ Short Shock ) XP-10268 On-power Control System 3mm Graphite Knuckle Plate 2pcs
XP-10560 X310 Shock Tower Rear 3.0mm Graphite [ Short Shock ) XP-10269 On-power Control System Ball Stud Set
XP-10561 Bumper Body Post (Foam Bumer LIGHT) XP-10320 Graphite Option Steering Knuckle plate (Less ackermann)
XP-10562 Foam Bumer Light XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10563 X310 Separate Upper Bulkhead Type A XP-10365 Aluminum Wheel Adapter Bmm 2pcs
XP-10566 Upper Deck Stiffener XP-10380 Graphite Body Post Stiffener Front and Rear
XP-10577 Short Shock Composite Shock Parts XP-10387 Aluminum Upper Bumper Holder
XP-10578 Aluminum Short Shock Cap 2pcs XP-10400 Composite C Hub 4 Degree L/R (Strong V2)
XP-10579 Aluminum Lower Short Shock Cap 2pcs XP-10556 Steel Spool Outdrive Adapter 2pcs
XP-10580 Aluminum Short Shock Adjustable Nut 2pcs XP-10557 Brass/Graphite Lower Bulkhead Plate FOR X310 F/R
XP-10581 Aluminum Short Shock Body 2pcs XP-10565 Composite Suspension Parts Set (Hard Strong)
XP-10582 Short Shock Shaft 2pcs XP-10584 Soft Spring Pair Black (20mm) 2pcs
XP-10588 Separate Bulkhead Type A XP-10585 Medium Spring Pair Silver (20MM) 2pcs
XP-10589 Separate Bulkhead Type B XP-10586 Stiff Spring Pair Pink (20MM]) 2pcs
XP-10593 Long Travel Short Shock Set 2pcs XP-10597 Front And Rear Composite Suspension Arm (Strong Hard)
XP-10600 Silicone Gear Differential XRING 5x2mm 10pcs XP-10598 Composite C Hub 4 Degree L/R (Strong Hard)
XP-10601 Shock XRing 10pcs XP-10599 Composite Rear Upright 2 PCS (Strong Hard)
XP-10802 3mm Outer Suspension pin w/ Groove 4pcs XP-10621 Composite Rear Upright 2 PCS (Strong Hard) V2
XP-10603 Front And Rear Composite Suspension Arm [Strong) XP-10629 Aluminum Center Pulley Set For X3 10 (A]
XP-10604 Composite C Hub 4 Degree L/R (Strong) XP-10637 X310 Aluminum FR One Piece Suspension Mount
XP-10605 Composite Rear Upright 2 PCS (Strong) XP-10638 XQ310 Brass FR One Piece Suspension Mount
XP-10606 Composite Suspension Parts Set (Strong) XP-10639 X310 2.0mm Graphite Upper Deck For Flex Elimination
XP-10607 O Ring For Spring Adjust Nut 4pcs ( Short Shock]) XP-10641 On-power Control System Ve
XP-10610 XQ31 X318 Double Joint Universal Shaft Bone XP-10643 Composite Upper Deck Stiffener 2pcs
XP-10611 XQ31 X31S Double Joint Universal Shaft Axle XP-10680 Aluminum Ball Bearing Tension Adjustment Hub 2pcs
XP-10612 XQ31 X318 Double Joint Universal Shaft Case XP-10685 On-power Control System O Deg Aluminum C-hub 2pcs
XP-10613 XQ31 X318 Double Joint Universal Shaft Coupling Pins XP-10689 Composite Rear Upright 2 PCS (Strong) V@
XP-10634 Grey Composite 4.8mm Flat Type Ball End 10mm 4pcs XP-10723 Front Brass (31g)
XP-10635 Grey Composite 4.8mm Flat Type Ball End 13mm 4pcs XP-10728 Aluminum Fan Mount FT1 Mid FM1S
XP-10636 Grey Composite 4.8mm Flat Type Ball End 15mm 4pcs XP-10737 X310 FWD Conversion Kit

Page 23



S9°E| 96
bS'E|I9°E| S6
Eb'E |0SE|LSE| b6
EEE|ObE|9h'E|ESE| €6
b2'E |0EE |9 |Eb'E|0SE| 26
pI'E|02€E|92c|cceE|6EE|TLE| I6
soE|I1'E|Lie|e2e|62e|see|ane| 06
(6'2|20c|Loe|eie|6le|s2e|ace|8ee| 68 | T
882 |62 |662 |h0O'E |0I'E|SI€E|22€ |82E|hEE| 88 | ©
082 |s82|062|s62|/0€|90€|al'E|[8I'E|h2E|IEE| L8 | &
2L2|iLc2|es2|t82|e6e |62 |eoe|80E|niE|02E|L2e| a8
692|692 |hs 2|82 |c8°2|882 |h62|662|S0E|II1'E|LI'E|E2E| s8
(s52|292|992|1c2|sc2|o82|ss2|o62|962|10€|L0c|ElE|6I'E| KB
0s2|bs2|652|€92|¢92|ace|ica|esa|t82|a62|862|c0e|60c|sI'E| €8
Ep2|Lh2|I1S2|s52|092 |p92|692|cL2|8.2 |82 |682|v62|00€E|S0E|2iE| a8
Le2|ope|ph2|8r2|as2|Ls2|192|s92|0s2]sc2|082|s82|062|962 |20 |80c]| I8
oc2|ne2|8ce|Ib2|she|6pe|ese|a8s2|eae|cae|ice|ace|ise|t82|e62|862 08
99 | s9 | b9 | €9 | 29 | 19 |09 | 65 | 85 | (S | 95 | 65 | bS | €5 | 25 | IS | OS
uouid
(100 9] 108 Jean inds-y3jidp9) 40| DX 3Jn3ax3 ssaidx
El'b |22 |2Eh|2bb |25h |E9h |SL b |L8h|00S|bIS|826|ELS]|656|9.6] 001
00'h |60k |81k |82k |LEL |8h'h |65k |0L'h |28'h |S6'h |80°'S |E2°'S |LES|ESS|0L'S| 66
88°E |96°€E |SOh |hI'h |E2h |EEh |Eb'h |hS'h |99'h |LL'h |06k |EO'S|LI'S|2E'S|8h'S |h9'S| 86
9.'€|b8€E|26E|10b |01k |61'h |62k |6EL|0Sh|19h |ELL| S8 |86 |21'S|L2°G|28b'S L6
2LE|08€|88E|L6E |50k |SI'h |h2h |bEDL |Sh'h |95k |89k |08 |E6'h | LO°S|12°S 96
89°c|9L°E|b8E|26E|I10L|0I'h|02h|0EL|0Ob'h | 1Sk |E9h |SLh |88 | 10°S 56
b9'E |2L°E|08E|88°E|L6E |90k |SI'h |52k |9EL |Lb'h |85k |OL'h | E8L b6
19°c|89°c|9.c|p8E|E6'E|20k |11 |12b|IED|2h'h |ESH|STD £6
LSE|h9E|2LE|08E|88E|L6E|LO0K|9I'h |92k |LER |8h'D 26 @
ES'E|09°c|89c|9.E|n8E |E6E |20k |21k |22k |2ED 16 w
6b'c |95 |p9c|acc|08'c|68e |86 E|L0b]|Lih 06 )
Sh'E|25€|09°c|89°E|9L°E |h8E|EGE|EQD 68
Ib'E|8h'E|95E|E9°E|2LE|08E|68E 88
LEE|bb'E|25E|65€E|L9E|9LE L8
EEE|ObE|8hE|SSE|ETE ag
0E'E |9€E |bhE|ISE 58
92°c |[EcE|ObE r8
22°€|62°€ £8
8I1E 28
6b | 8 | Lb | 9b | Sb | bb | Eb | @b | Ib | OF | 6E | 86 | LE | 9 | SE€ | hE | €€
vould

(1001 0 108 Jean inds-yjidh9) 401 DX 3{n3ax3 ssaidx

XBERESS

www.rc-xpress.com

Page 24



=T-UP!SHEET;

Driver Track Surface Track Temperature
Dale Track Traclion Resuit Air Temperature
Track Country Besl Lap Humidity Remark
Link Spacer___mm  Link Spacer___mm Optional On-Power Control System
Spacer
3
Spacer mm Spacer mm Q;l @ @ Spacer mm
OFE R o

e = RO

e =) =)
52 50 4.8 46 44 42 a I | I — 2 42 44 46 48 50 5

) \1 c e S E/ -

Camber Link  C-Hub Hex Offset mm mm Camber Link Hex Offset mm
Om[JH Camber Camber u
Steering Block Ride Height mm mm Rear Hub Ride Height mm Steering Block
CimCH D Sh mm mm Lm[IH DownStaop mm EJSMEII'EI'DI: Arm
Suspension Arm JoWn>1op Suspension Arm come bor 7”"“ > ";; e
Om[H Sway Bar mm mm Om[JH Y [
r— ] ] _
Front Front Tire Additive Area D\ Spacer, @) () = mm — 0
Toe Out O i =/ = " Rear Tire Additive Area L
0 gump Steering Rear Toe In 0
Lower Arm pacer _mm
Spacer mm U Lower Arm
| Spacer
Wheelbase 2
Spacer z UIiirg Shock Tower Spacer
© .
FF___mm ggaocc:rTawer glumlnu.t:' Wheelbase Spacer
x &~ " Camp::;reals ’:Dal‘) RF___mm
Weight i
° o] g Bearing RR____mm  Weight g
o N (s OO 0)Jo O @

)
o
(@]
O
O

Weight
e % ) (©) NI :
©0

N e IO IeTl@ femwl (5T 70D ‘ JOMERpON

Suspension Mount Selup Flex Contro
FF Q00 FR Qo0 ©
.’.‘. O O o
@ @ 000 00 © o oL e ©
UJ )
O I O Aluminium O 1 [ Aluminium [] Spilt @O O CO 8 O 000 O O O o
[] 0.5 [] Brass [ 0.5 Brass [] 5olid . O @O© L0 @
RF ® &
RR 000 000 ©
@ @ 0 30 i st
SO 000) Front Under Chassis Stiffener Rear Under Chassis Sliffener
= Y [INone [INone
O 1 [ Aluminium 1 1 [ Aluminium [] Spitt | |["] Graphite ["1Graphite Chassis ["Graphite
[] 0.5 [] Brass [] 0.5[] Brass [ salid| |[1Brass [C]Aluminum Chassis [[1Brass
Damper Selup Front | Rear Transmission Selup
Spring Front Servo Tires
oil
Esc Additive
Rebound oil
| Motor Body
Piston
Weight g
Length - Spur P/ T Rear Wing
Foam Insert [ ] Foam Insert  [] .
Position .
HoleinCap [ HoleinCap [ Pinon  ps T FOR




XPRESS

WWW.rc-Xpress.com

] §|-of




	XQ10F Manual_A0_OL
	XQ10F Manual_A1.5
	XQ10F Manual_A1_OL
	XQ10F Manual_A2_OL
	XQ10F Manual_A3_OL
	XQ10F Manual_A4_OL
	XQ10F Manual_A5_OL
	XQ10F Manual_A6_OL
	XQ10F Manual_A7_OL
	XQ10F Manual_A8_OL
	XQ10F Manual_A9_OL
	XQ10F Manual_B10_OL
	XQ10F Manual_B11_OL
	XQ10F Manual_B12_OL
	XQ10F Manual_B13_OL
	XQ10F Manual_B14_ol
	XQ10F Manual_B15_OL
	XQ10F Manual_B16_OL
	XQ10F Manual_B17_OL
	XQ10F Manual_B18_OL
	XQ10F Manual_B19_OL
	XQ10F Manual_C20_OL
	XQ10F Manual_C21_OL
	XQ10F Manual_C22_OL
	XQ10F Manual_C23_OL
	XQ10F Manual_C24_OL
	XQ10F Manual_C25_OL
	XQ10F Manual_C26_OL

